Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5260 Antl 97.71 0.1 0.73
NVNT a 5280 Antl 97.71 0.1 0.73
NVNT a 5320 Antl 97.71 0.1 0.73
NVNT n20 5260 Antl 97.56 0.11 0.78
NVNT n20 5280 Antl 97.56 0.11 0.78
NVNT n20 5320 Antl 97.56 0.11 0.78
NVNT n40 5270 Antl 95.22 0.21 1.57
NVNT n40 5310 Antl 95.22 0.21 1.57
NVNT ac20 5260 Antl 97.57 0.11 0.78
NVNT ac20 5280 Antl 97.57 0.11 0.78
NVNT ac20 5320 Antl 97.49 0.11 0.78
NVNT ac40 5270 Antl 95.25 0.21 1.56
NVNT ac40 5310 Antl 95.1 0.22 1.56
NVNT ax20 5260 Antl 96.88 0.14 1.01
NVNT ax20 5280 Antl 96.88 0.14 1.01
NVNT ax20 5320 Antl 96.88 0.14 1.01
NVNT ax40 5270 Antl 94.17 0.26 1.93
NVNT ax40 5310 Antl 94.17 0.26 1.93
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5260 Antl 11.98 0.1 12.08 24 Pass
NVNT a 5280 Antl 11.58 0.1 11.68 24 Pass
NVNT a 5320 Antl 11.19 0.1 11.29 24 Pass
NVNT n20 5260 Antl 11.87 0.11 11.98 24 Pass
NVNT n20 5280 Antl 11.59 0.11 11.7 24 Pass
NVNT n20 5320 Antl 11.14 0.11 11.25 24 Pass
NVNT n40 5270 Antl 11.53 0.21 11.74 24 Pass
NVNT n40 5310 Antl 10.74 0.21 10.95 24 Pass
NVNT ac20 5260 Antl 11.9 0.11 12.01 24 Pass
NVNT ac20 5280 Antl 11.59 0.11 11.7 24 Pass
NVNT ac20 5320 Antl 11.18 0.11 11.29 24 Pass
NVNT ac40 5270 Antl 11.61 0.21 11.82 24 Pass
NVNT ac40 5310 Antl 11.03 0.22 11.25 24 Pass
NVNT ax20 5260 Antl 11.86 0.14 12 24 Pass
NVNT ax20 5280 Antl 11.57 0.14 11.71 24 Pass
NVNT ax20 5320 Antl 11.2 0.14 11.34 24 Pass
NVNT ax40 5270 Antl 11.55 0.26 11.81 24 Pass
NVNT ax40 5310 Antl 10.98 0.26 11.24 24 Pass
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

11.61 dBm /40 MHz

Center Freq
5.270000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.41 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5270MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

[12:49:05 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

11.03 dBm /40 MHz

Center Freq
5.310000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-64.99 dBm /Hz

STATUS.

Power NVNT ac40 5310MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[12:33:12 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

11.86 dBm /20 MHz

Center Freq
5.260000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.15 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5260MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[12:35:39 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

11.57 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-61.44 dBm /Hz

STATUS.

Power NVNT ax20 5280MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[12:38:20 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

11.20 dBm /20 MHz

Center Freq
5.320000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.81 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5320MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[12:52:13 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

11.55 dBm 1 40 MHz

Center Freq
5.270000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-64.47 dBm /Hz

STATUS.

Power NVNT ax40 5270MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[12:55:34 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

10.98 dBm 7 40 MHz

Center Freq
5.310000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.04 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5310MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5260 Antl 24.469 Pass
NVNT a 5280 Antl 25.169 Pass
NVNT a 5320 Antl 24.798 Pass
NVNT n20 5260 Antl 26.909 Pass
NVNT n20 5280 Antl 25.441 Pass
NVNT n20 5320 Antl 26.754 Pass
NVNT n40 5270 Antl 47.037 Pass
NVNT n40 5310 Antl 45.349 Pass
NVNT ac20 5260 Antl 26.01 Pass
NVNT ac20 5280 Antl 26.022 Pass
NVNT ac20 5320 Antl 25.679 Pass
NVNT ac40 5270 Antl 47.924 Pass
NVNT ac40 5310 Antl 47.824 Pass
NVNT ax20 5260 Antl 24.717 Pass
NVNT ax20 5280 Antl 26.342 Pass
NVNT ax20 5320 Antl 24.169 Pass
NVNT ax40 5270 Antl 45.497 Pass
NVNT ax40 5310 Antl 44,949 Pass




Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:13:55 AM Mar24, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.272239 GHz

Ref Offset 2.69 dB
Ref 22698 -26.453dBm

Frequency

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.7 dBm
16.799 MHz

Transmit Freq Error 4.827 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.47 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:16:51 AM Mar24, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.292544 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.1 dBm
16.832 MHz

Transmit Freq Error -39.934 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.17 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5280MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

Center Freq: 6.320000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:18:50 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.332436 GHz
-26.650 dBm

Span 30 MHz
VBW 2.2 MHz Sweep 1.333 ms|

Total Power 16.8 dBm

16.817 MHz

Transmit Freq Error
x dB Bandwidth

36.708 kHz
24.80 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.320000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5320MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:20:38 AM Mar24, 2025

Center Freq: 6.260000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 220 kHz

Occupied Bandwidth
18.024 MHz
18.467 kHz
26.91 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.273473 GHZ
-28.041 dBm

Span 30 MHz

VBW 2.2 MHz Sweep 1.333 ms|

Total Power 17.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.260000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5260MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:22:38 AM Mar24, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.292716 GHz
Ref Offset 2.69 dB "55.514 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
18.054 MHz

Transmit Freq Error -5.041 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.44 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5280MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:25:11 AM Mar24, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.333396 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.8 dBm
18.079 MHz

Transmit Freq Error 18.861 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.75 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5320MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

Center Freq: 6.270000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:41:14 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE

Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

oution

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr3 6.293527 GHz
-25.374 dBm

Span 60 MHz
VBW 4 MHz Sweep 1.333 ms|

Total Power 17.4 dBm

36.472 MHz

Transmit Freq Error
x dB Bandwidth

7.937 kHz
47.04 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.270000000 GHz

CF Step
6.000000 MHz

-26dB Bandwidth NVNT n40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:43:06 AM Mar24, 2025

Center Freq: 6§.310000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.552 MHz
30.973 kHz
45.35 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.332706 GHz
-21.948 dBm

Span 60 MHz

VBW 4 MHz Sweep 1.333 ms|

Total Power 16.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.310000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT n40 5310MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:27:19 AM Mar24, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.273008 GHz
Ref Offset 2.69 dB "55.458 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.6 dBm
18.034 MHz

Transmit Freq Error 3.527 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.01 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:29:21 AM Mar24, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.292988 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.3 dBm
18.051 MHz

Transmit Freq Error -22.708 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.02 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5280MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

Center Freq: 6.320000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:31:26 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.332867 GHz
-27.678 dBm

Span 30 MHz
VBW 2.2 MHz Sweep 1.333 ms|

Total Power 16.9 dBm

18.035 MHz

Transmit Freq Error
x dB Bandwidth

27.595 kHz
25.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.320000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.270000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:46:30 AM Mar 24, 2025

Center Freq: 6.270000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.486 MHz

-31.796 kHz
47.92 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.29393 GHz

Span 60 MHz

VBW 4 MHz Sweep 1.333 ms|

Total Power 17.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.270000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT ac40 5270MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:49:26 AM Mar24, 2025

Center Freq 5.310000000 GHz Center Freq: 6§.310000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.333907 GHz
Ref Offset 2.69 dB "7 687 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.310000000 GHz

Center 5.31 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.9 dBm
36.634 MHz

Transmit Freq Error -4.834 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.82 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5310MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:33:30 AM Mar24, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.272396 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.4 dBm
19.142 MHz

Transmit Freq Error 37.514 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.72 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5260MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

Center Freq: 5.280000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:35:57 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.293184 GHz
-30.772 dBm

Span 30 MHz
VBW 2.2 MHz Sweep 1.333 ms|

Total Power 18.2 dBm

19.160 MHz

Transmit Freq Error
x dB Bandwidth

13.547 kHz
26.34 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.280000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ax20 5280MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:38:41 AM Mar24, 2025

Center Freq: 6.320000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 220 kHz

Occupied Bandwidth
19.100 MHz
33.348 kHz
2417 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.332118 GHZ
-25.163 dBm

Span 30 MHz

VBW 2.2 MHz Sweep 1.333 ms|

Total Power 17.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.320000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT ax20 5320MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:52:32 AM Mar24, 2025

Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.292734 GHz
Ref Offset 2.69 dB "54.762 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.270000000 GHz

Center 5.27 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 18.4 dBm
37.937 MHz

Transmit Freq Error -14.360 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.50 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:55:53 AM Mar24, 2025

Center Freq 5.310000000 GHz Center Freq: 6§.310000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.332496 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.310000000 GHz

Center 5.31 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.9 dBm
37.997 MHz

Transmit Freq Error 21.398 kHz % of OBW Power 99.00 %

x dB Bandwidth 44.95 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5310MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5260 Antl 16.721
NVNT a 5280 Antl 16.741
NVNT a 5320 Antl 16.75
NVNT n20 5260 Antl 17.957
NVNT n20 5280 Antl 17.991
NVNT n20 5320 Antl 17.998
NVNT n40 5270 Antl 36.455
NVNT n40 5310 Antl 36.595
NVNT ac20 5260 Antl 17.984
NVNT ac20 5280 Antl 17.963
NVNT ac20 5320 Antl 17.986
NVNT ac40 5270 Antl 36.522
NVNT ac40 5310 Antl 36.631
NVNT ax20 5260 Antl 19.134
NVNT ax20 5280 Antl 19.15
NVNT ax20 5320 Antl 19.138
NVNT ax40 5270 Antl 37.968
NVNT ax40 5310 Antl 38.036




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[12:13:46 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

15.373 kHz
24.34 MHz

Mkr1 5.266258 GHz
1.9191 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 17.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[12:16:41 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.741 MHz
-23.351 kHz
25.26 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.274567 GHz
1.1319 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5280MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:18:40 AM Mar24, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.313751 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.8 dBm
16.750 MHz

Transmit Freq Error 27.104 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.42 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5320MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:20:27 AM Mar24, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.261275 GHZ

Ref Offset 2.69 dB
Ref 22698 11001 dBm

Frequency

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.4 dBm
17.957 MHz

Transmit Freq Error 17.695 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.25 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5260MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:22:29 AM Mar24, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.284986 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
17.991 MHz

Transmit Freq Error -23.212 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.95 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5280MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:25:01 AM Mar24, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.324998 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.9 dBm
17.998 MHz

Transmit Freq Error 20.442 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.87 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5320MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

. Trig: Free Run

[12:41:04 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.285294 GHZ
1.2321 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 17.5 dBm

36.455 MHz

Transmit Freq Error
x dB Bandwidth

-26.714 kHz
49.38 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5270MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[12:42:57 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.595 MHz
13.193 kHz
49.47 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.317224 GHZ

5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 16.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5310MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[12:27:09 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.2563751 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 17.5 dBm

17.984 MHz

Transmit Freq Error
x dB Bandwidth

5.860 kHz
25.16 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.260000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [12:29:11 AM Mar24, 2025

Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.963 MHz
-44.304 kHz
25.06 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.273751 GHZ
1.4797 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 17.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.280000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5280MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:31:15 AM Mar24, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.313757 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.8 dBm
17.986 MHz

Transmit Freq Error 18.557 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.47 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:46:19 AM Mar24, 2025

Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.261678 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.270000000 GHz

Center 5.27 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.4 dBm
36.522 MHz

Transmit Freq Error -26.541 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.19 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5270MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[12:49:15 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.317656 GHZ

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 16.8 dBm

36.631 MHz

Transmit Freq Error
x dB Bandwidth

18.103 kHz
48.76 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.310000000 GHz

CF Step
6.000000 MHz

OBW NVNT ac40 5310MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [12:33:20 AM Mar24, 2025

Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth
19.134 MHz
23.240 kHz
26.32 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.25475 GHz
1.8275 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 18.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.260000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ax20 5260MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:35:47 AM Mar24, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.279622 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.0 dBm
19.150 MHz

Transmit Freq Error -24.070 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.68 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5280MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:38:20 AM Mar24, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.325541 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.7 dBm
19.138 MHz

Transmit Freq Error 36.463 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.03 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5320MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:52:23 AM Mar24, 2025

Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.28071 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.270000000 GHz

Center 5.27 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 18.3 dBm
37.968 MHz

Transmit Freq Error -10.365 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.06 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:55:43 AM Mar24, 2025

Center Freq 5.310000000 GHz Center Freq: 6§.310000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.312988 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.310000000 GHz

Center 5.31 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.8 dBm
38.036 MHz

Transmit Freq Error -6.694 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5310MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5260 Antl 1.52 0.1 1.62 11 Pass
NVNT a 5280 Antl 1.18 0.1 1.28 11 Pass
NVNT a 5320 Antl 0.78 0.1 0.88 11 Pass
NVNT n20 5260 Antl 1.42 0.11 1.53 11 Pass
NVNT n20 5280 Antl 1 0.11 111 11 Pass
NVNT n20 5320 Antl 0.47 0.11 0.58 11 Pass
NVNT n40 5270 Antl -2.21 0.21 -2 11 Pass
NVNT n40 5310 Antl -2.77 0.21 -2.56 11 Pass
NVNT ac20 5260 Antl 1.25 0.11 1.36 11 Pass
NVNT ac20 5280 Antl 0.85 0.11 0.96 11 Pass
NVNT ac20 5320 Antl 0.41 0.11 0.52 11 Pass
NVNT ac40 5270 Antl -2.11 0.21 -1.9 11 Pass
NVNT ac40 5310 Antl -3.15 0.22 -2.93 11 Pass
NVNT ax20 5260 Antl 1.01 0.14 1.15 11 Pass
NVNT ax20 5280 Antl 0.65 0.14 0.79 11 Pass
NVNT ax20 5320 Antl 0.55 0.14 0.69 11 Pass
NVNT ax40 5270 Antl -2.63 0.26 -2.37 11 Pass
NVNT ax40 5310 Antl -2.94 0.26 -2.68 11 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.276000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.295000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5280MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.336000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5320MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.276000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5260MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.295000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5280MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.336000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5320MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.300000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5270MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.340000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5310MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.276000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.295000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5280MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.336000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.300000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac40 5270MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.340000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5310MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB

10 dBidiv.~ Ref 20.00 dBm
Log

0 Wl[n'“w !

#VBW 3.0 MHz*

Mkr1 5.265 598 GHz
1.013 dBm

5.276000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5260MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.295000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5280MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

10 dBidiv.~ Ref 20.00 dBm
Log

#VBW 3.0 MHz*

5.336000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5320MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.300000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax40 5270MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB

10 dBidiv.~ Ref 20.00 dBm
Log

#VBW 3.0 MHz*

5.340000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax40 5310MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5260 Antl -43.28 -27 Pass
NVNT a 5320 Antl -35.87 -27 Pass
NVNT n20 5260 Antl -42.96 -27 Pass
NVNT n20 5320 Antl -33.3 -27 Pass
NVNT n40 5270 Antl -43.96 -27 Pass
NVNT n40 5310 Antl -27.55 -27 Pass
NVNT ac20 5260 Antl -42.67 -27 Pass
NVNT ac20 5320 Antl -34.71 -27 Pass
NVNT ac40 5270 Antl -43.46 -27 Pass
NVNT ac40 5310 Antl -29.07 -27 Pass
NVNT ax20 5260 Antl -43.65 -27 Pass
NVNT ax20 5320 Antl -31.32 -27 Pass
NVNT ax40 5270 Antl -43 -27 Pass
NVNT ax40 5310 Antl -27.09 -27 Pass




Report No: SSP25030189-4E
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5260 Antl -34.3 -27 Pass
NVNT a 5280 Antl -34.77 -27 Pass
NVNT a 5320 Antl -34.24 -27 Pass
NVNT n20 5260 Antl -34.9 -27 Pass
NVNT n20 5280 Antl -33.89 -27 Pass
NVNT n20 5320 Antl -34.38 -27 Pass
NVNT n40 5270 Antl -34.42 -27 Pass
NVNT n40 5310 Antl -34.5 -27 Pass
NVNT ac20 5260 Antl -34.35 -27 Pass
NVNT ac20 5280 Antl -33.52 -27 Pass
NVNT ac20 5320 Antl -34.28 -27 Pass
NVNT ac40 5270 Antl -34.48 -27 Pass
NVNT ac40 5310 Antl -33.45 -27 Pass
NVNT ax20 5260 Antl -34.54 -27 Pass
NVNT ax20 5280 Antl -33.69 -27 Pass
NVNT ax20 5320 Antl -33.9 -27 Pass
NVNT ax40 5270 Antl -34.05 -27 Pass
NVNT ax40 5310 Antl -34.19 -27 Pass
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